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NOTES:

O
UNLESS OTHERWISE SPECIFIED

ADHERE NAMEPLATE (ITEM 17) ON SURFACE INDICATED, TYPEWRITE PART NUMBER.

MARK ALL CONNECTOR PLUGS WITH RESPECTIVE "P'" NUMBERS CORRESPONDING TO "J" NUMBERS MARKED
ON P.W. BOARD ASSY,

DISCONNECT CABLES AND REMOVE CATHODE RAY TUBE AND COMPONENT  SUBASSEMBLIES FROM EXISTING

WIRE FRAME (PART OF ITEM 1), DISCARD WIRE FRAME, INSTALL CRT AND SUBASSEMBLIES IN MONITOR

CASE (ITEM 2) AS SHOWN.
ON HORIZONTAL DRIVE HEATSINK ASSY DRILL ,147 DIA HOLES (QTY 2). SEE DETAIL E, SH 5.

TEMPORARILY REMOVE POWER SUPPLY MOUNTING BRACKET (PART OF ITEM 2) AND INSTALL POWER
SUPPLY (PART OF ITEM 1) ON BRACKET. REINSTALL BRACKET TO FRAME,

REMOVE AND DISCARD PANEL MIG BRACKET (PART OF ITEM 2). INSTALL CONNECTOR PANEL ASSY(ITEM 3)

ON BASE OF ITEM 2,

ROUTE CABLE THRU 7/8 INCH DIA HOLE IN CRT FRAME AND THRU CURVED 1 1/2 INCH WIDE SLOT
IN BASE, ' '
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=2 Q|item No. Drawing Title Drawing No. No. Reg. Remarks
g 1 Spec, Procurement - Menitor 209915 1 ??ﬁlT%fels(ms/ao) [3J
D.J 2 Spec, Procurement - Case, Monitor 209916 1 [“iement Labs
=3 Assy, Connector Panel 209913 1
4 Spacer, Round 107132-014| 4
5 Plate, Mtg - Flyback Unit 209914 1
6 Assy, Cable - Display (External) 209602 1
7
8 | —Serew;—Thd—TForming—{(8~32—=—3/8) 148832—606—2—
9 Screw, Binding Hd Machine (10-32 x 3/4) 4
10 Screw, Binding Hd Machine (6=32 x 1/2) 11
11 Screw, Flat Hd (6-32 x 1/2) 100039~308( 6
12 Nut, External Lock Washer (#6-32) 113778-200| 3
P,,_\3.3 Washer, Flat (#6) 100018-300| 6
Ab Washer, Lock = Int Tooth 100024-300{ &
15 Strap, Cable Tie 124752-001| &
16 Nut, Hex 100008-300| &
17 Nameplate 114351 1 1
18 Screw, Mechine (8-32 x 1) 100012-416| 2
19 Washer, Flat Nylon (i#8) 100204-300( 2
20 Screw, Machine (8-32 x 1/2) 100012-408( 3
21 Screw, Pan Hd, Recessed, Phillips 100012-307| 2
22 Nut, Hex Machine 100008-300{ 2
23 Washer, Lock Int, Tooth 100024-300{ 2
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